—

For Parts Call 606-678-9623 or 606-561-4983

PARTS LIST- BRM2440

WWW.Mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

PARTS LIST- BRM2440
1 180570 Hex Lock Nut (#10-32) 48 181218 Lead
2 180710 Bottom End Cap 49 181219 Lead {
3 180582  Hex Nut (#1/4-20) 50 181172 Lead
4 180572  Insulator 51 181173  Screw {#6-139 X 3/4" pan head)
5 180573 Field 52 181174 Lead
6 181196 Ball Bearing (NTN #6203LLU/1 E) 53 181175 Retainer
7 180654  Retaining Ring 54 180657 Charger Module
8 180955  Armature (includes items 6, 7, and 9) 55 181176  Terminal Housing
9 180963  Bushing 56 181177 Power Module
10 180957  Sleeve Bearing 57 180642 Washer
11 181197 Top End Cap (inc. Key No. 10) 58 181178  Danger Label
12 180656  Brush Tube 59 181179  Height Adjustment Bracket
13 180599 . Brush Assembly 60 181180  Rear Deflector
14 180600  Brush Terminal 61 181181  Deflector Retainer
15 180646  Screw (#8-16 X 5/8" pan head) 62 181182  Discharge Deflector
16 180650 Screw (#10-32 X 5-19/64" pan head) 53 181183 Mower Deck
17 181198  Screw (#8-18 X 3/4" pan head) 64 180641  Bolt (#1/4-20 X 5/8" hex head)
18 181188  Motor Cover 65 180946  Shaft Washer
19 181200 Cover Labe! 66 180947  Spacer
20 180626 Danger Label 67  181184R 16 inch Blade
21 181202  Screw (#10-16 X 29/64" pan head) &8 180948 Blade Washer
22 181203  Door Information Label 69 180949  Blade Nut (#1/2-20)
23 181204 Rear Door Handle 70 181185 End Cap
24 -181205  Spring 71 181186 Pin
25 181206 Rod 72 181187 Rear Axle Assembly
26 181207 Door Warning Label 73 180575  Spring Washer
27 180629  Battery Gauge (Inc. Key No. 39) 74 181188  Shoulder Bolt (#3/8-16 X 1-7/16")
28 180624  Disc Assembly W/Terminals 75 181188 7" Hub Cap
29 181210  Control Panel Label 76 181190 7" Wheel (Inc. Key No. 75) .
30 180627  Door Holder 77 180596  Axle Strap !
31 180628  Recharging Port Door 78 181191  Height Adjustment Arm
32 181212  Control Panel 79 180587  Spring
33 180630  Push Nut 80 180579  Retaining Ring
34 180667 Fuse Terminal 81 181192  Front Axle Assembly
35 180632  Screw (#10-32 X 1/4" pan head) 82 181193 6" Wheel (Inc. Key No. 83)
36 180668 Receptacie Holder 83 181194 6" Hub Cap
37 180633  Washer 84  180666R Ignition Key/Circuit Breaker
38 180635  Square Nut {(#10-32) 85 180580  Hex Nut (#6-32)
39 180631  Battery Gauge Holder 86 180618 Transformer Base
40 181213 Rear Door 87 180652  Transformer (120 volt)
41 181214  Led 88 180700 Washer
42 181215  Battery Strap W/Pad 89 180581  Screw (#6-32 X 1-1/2" pan head)
43 180664 Hex Bolt (M5 X 10) 90 180660  Rectifier/Fuse Board
44 180663  Washer 91 180649 Fuse
45 181216 Battery Replacement Kit 92 180619  Transformer Cover
46 180665  Hex Nut (M5) 93 180945  Motor Assembly
47 181217 Lead (Inc Loeo 1300 snd 69)
{
Issued 3/96

WWW.MYMOWETrparts.com




For Parts Call 606-678-9623 or 606-561-4983

ATANASSY A TANVH dAddN 0bPTINI A -LSI'T SLUVd

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

96/€ o1,

Alquessy ejpueyy saddn  gezigl  8g
Buuds  e6L081 L6

1en0Q BuisnoH Y3 2640891 9€

fleg joleNdY 16,081  GE

dugweoy 067081  pE

elpueH 1eddny  sezigt €€

voddng Buisnoy a1 p6L08L  2€

[9qe 1 Yyoums  vezigl g

(ze-g#) NN XeH  88L0BL  0O€

voddng Buisno{ by /8081 62

(pesy ued | X 2€-8K) MBI9S  98/081  §2
ud 58081 /2

bunds  vpgrogl 9z

uopng JoleNdY  £8/081 G2

1an0Q Buisnol Wby 28/081 be

(peoy ued ,b/e X 61-9K) M3I9S  SHO0BE €2
(peey ued 8/5 X 61-94) Mo10S 187081 22
Youmg  /6/081 12

ssaweH Bumpy  ogzigl 02

desm Al 622181 6L

Mquessy beg ssein  yesiigl gl

(pesy ved ,p/c X 61-9#) M8IOS €118l /1
dweiy p1oy  G6L081 91

ejpueH lemol  82zi8l  Gi

(.b/€) JorenBey epuey  zzzigl  bi

(.8/L) 1o1eInbey epuey  9zzigl €1
(.b/e-2 X 81-91/G4) og eBejey  gzzigl 2t
qouyl  8£908l 11

eqn] Bununow ejpueH ybiy  vezigl 01
(.2 X 81-91/5#) yog ebeurey  gzzigl 6
eqn] Bununop ejpue Yo 2zz18l 8
(0z-p/1#) NN XoH 285081 L

(peey xey 2 X 02-b/Lk) log  9/5081 9
(peay xay ,8/G X 02-v/LH) oG  1¥9081 g
1mysepm 122181 b

|ysep  2yoogl £

m|ysepm 0228l 2

(peay xay .8/5-1 X 02-v/L#) HOG  2/5081 1

Uondiisseq ON Vied W8y

ATAWHISSV H'TANVH ddddN 0vb A G <LSIT SLAVd

WWW.mymowerparts.com



